ATTACHMENT 2


4.                                                                                                                                                     Qty                                                                                                                                                                                                                                                                                                                                                                                                                                   
	Rack Mounting Parts
	
	
	
	

	Unistrut Channel
	                                      10 foot sections
	
	                         10
	

	Uinstrut Spring Nut 
	3/8" - 16 spring nut
	90

	Treaded Rod
	3/8" - 16 threaded rod 6 ft sections
	24

	Hex Nut
	3/8" - 16 Hex Nut
	90

	Lock Washer
	3/8"
	90

	Washer
	3/8"
	90

	Anchors
	3/8" - 16, 3" long wedge anchor
	80

	Masonry Bit
	3/8" Masonry Drill Bit
	5

	Equipment Mounting
	
	

	Cage Nuts/Clip Nuts
	Thread Size 1/4" - 20
	1500

	Screws
	1/4" - 20 screws 1/2" long
	1500

	Washers
	1/4" (only if screw does not include washer)
	1500

	Cabling
	
	

	Cat6 Cable
	Cat6 cable
	6100

	Cat6 Patch Panel
	24 port Cat6 Patch Pannel
	24

	8P8C Connectors (RJ45)
	                                                                200

	Cable Management
	1U Cable Management
	5

	Cable Management
	2U Cable Management
	5

	Cat6 Patch Cords
	1 meter
	1

	Cat6 Patch Cords
	2 meter
	1

	Cat6 Patch Cords
	3 meter
	1

	Power & Grounding
	
	

	10 AWG Wire
	Green Wire (Equipment Ground) 
	500ft

	Terminal Ring
	10 AWG, 1/4" 
	150

	Power Plugs
	6ft European to C-13 Power Cord
	40

	6 AWG grounding cable
	Green Wire (Rack Ground)
	500ft



